
 
STUDY GUIDE 

 

 CLASS 3E 
 

OONN--SSIITTEE  WWAASSTTEEWWAATTEERR  SSYYSSTTEEMM  OOPPEERRAATTOORRSS  
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
                  
 

 Water and Wastewater Operator Certification Program 
Metcalf Building 
P.O. Box 200901 

Helena, MT  59620-0901 
                                                                     (406) 444-4584 

 
 

Nov 2011 – Edited June 2012 

Class 3E - On-site treatment systems discharging 
to groundwater including all Montana DEQ Level 2 
systems, biological sand filters, intermittent sand 
filters, recirculating trickling filters and 
recirculating textile filters. Must be a public 
sewage system and flow to the facility will 
generally be greater 5000 gpd.        
 
 
 
 
   
 

 



1                                               Class 3E Study Guide 

               MONTANA DEPARTMENT OF ENVIRONMENTAL QUALITY (DEQ) 
                               PERMITTING AND COMPLIANCE DIVISION 

 
 

                       Class 3E On-Site Wastewater Certification Exam 
                                             Study Guide 

 
                                           TABLE OF CONTENTS 
 

Subject      Page 
 
I. CERTIFIED OPERATOR RESPONSIBILITIES 2 
 
 
II. MONTANA OPERATOR CODE OF ETHICS 2   
 
 
III. RECOMMENDED REFERENCES 2 
 
 
IV. EXAM FORMAT 3 
 
 
V. WHAT OPERATORS NEED TO KNOW 3-9 
 
 
VI. USE OF CALCULATORS ON THE EXAM 10 
 
 
VII. STUDY STRATEGY  10-13 
 
 
VIII. PRACTICE EXAM 13-21 
 
 
IX. GLOSSARY OF WASTEWATER WORDS 22-29 
 
 
 
 
 
 
 
 
 

 



2                                               Class 3E Study Guide 

STUDY GUIDE FOR CLASS 3E ON-SITE EXAMS 
 
Congratulations!  You are starting the process to become an operator in an exciting field of 
work as the protector of water quality and public health in your community.  This study guide 
will help to ensure that you are properly trained, not only to pass the required examination to 
be certified, but also to competently operate your system. The guide is also a good indicator of 
the extent of knowledge needed to become a certified operator. 
 
I.   CERTIFIED OPERATOR RESPONSIBILITIES 
 
In 1967, Montana's Legislature first passed a law to require certified operators for water supply 
systems and wastewater treatment plants.  The purpose of the law, as conveyed through 
Montana Codes Annotated 37-42-101, is as follows: 
 

"It is declared that the health and welfare of Montana citizens are jeopardized by 
persons not properly qualified to operate the water supply systems and that 
Montana's state waters are endangered by persons not properly qualified to 
operate the wastewater treatment plants.  It is declared that the public policy of 
this state is to protect the public health and safety by certifying persons working 
in these occupations." 

 
II. MONTANA OPERATOR CODE OF ETHICS 
 
The Code of Ethics provides a good general description of the important aspects of your job, 
described as follows: 
 

"Using my best judgement and operating skills, I will always work, to protect public 
health, to ensure good service, to protect public property and the environment, by 
applying my skills in operating water and wastewater system equipment, by properly 
and accurately completing required records, following and complying with state and 
federal rules and regulations, continuing my education in my field, and working with 
management to establish distinct and safe operating policies for the public utilities for 
which I am entrusted." 

 
III. RECOMMENDED STUDY MANUALS AND REFERENCES: 
 
This study guide is intended to direct you to the information you need to obtain to study for the 
Class 3E exam and provide helpful ideas in preparing for the exam. There are unique Study 
Guides developed for each level of operator classification and you should use the Study Guide 
specific to the exam that you will take. It is your responsibility to find the appropriate 
reference materials and spend the necessary time to prepare for the exam. Information 
needed for the Class 3E exam includes the following: 



3                                               Class 3E Study Guide 

  
 
Design and Operation: 
 

• Basic On-Site Wastewater Treatment Training Manual prepared by Anderson-
Montgomery Consulting Engineers, November 2011. 

• “Circular DEQ-2, Design Standards for Wastewater Facilities, Montana DEQ 
(design requirements for on-site system components as referenced by Circular 
DEQ-4). Visit http://www.deq.mt.gov/wqinfo/circulars.mcpx 

• “Circular DEQ-4, Montana Standards for Subsurface Wastewater Treatment 
Systems”, Montana DEQ (on-site system design requirements). Visit 
http://www.deq.mt.gov/wqinfo/circulars.mcpx 

•  “Onsite Wastewater Treatment Systems Manual”, U.S. EPA 2002, EPA/625/R-
00/008 (principles and practices of on-site wastewater treatment).  Visit 
http://www.epa.gov/nrmrl/pubs/625r00008/html/625R00008.htm  

• “Small Wastewater System O&M, Volumes I and II”, California State University 
(Ken Kerri Manuals).  For operators of all on-site systems. 

      http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-
operation-and-maintenance-vol-i.php (Volume 1) and 
http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-
operation-and-maintenance-vol-ii.php (Volume II). 

• “Wastewater Math, The Basics”, by Skeet Arasmith, ACRP Publications.  For 
operators of all on-site systems. 

 
Rules: 
 

• Administrative Rules of Montana (ARM) 17.30.501-518: “Mixing Zones in Surface 
and Ground Water “.  Visit http://www.deq.mt.gov/dir/legal/Chapters/Ch30-
toc.mcpx 

• ARM 17.30.701-718: “Nondegradation of Water Quality”.  Visit 
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx 

• ARM 17.30.1001-1045: “Montana Groundwater Pollution Control System”.  Visit 
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx 

• ARM 17.36.301-345: “Subdivision Requirements”.  Visit 
http://www.deq.mt.gov/dir/legal/Chapters/CH36-toc.mcpx 

• ARM 17.36.901-924: “On-site Subsurface Wastewater Treatment Systems”.  Visit 
http://www.deq.mt.gov/dir/legal/Chapters/CH36-toc.mcpx 

• Environmental Protection Agency Part 503 Sludge Regulations: “Standards for 
the Use or Disposal of Sewage Sludge”.  Visit 
http://water.epa.gov/scitech/wastetech/biosolids/503pe_index.cfm 

 
 
 
 

http://www.deq.mt.gov/wqinfo/circulars.mcpx
http://www.deq.mt.gov/wqinfo/circulars.mcpx
http://www.epa.gov/nrmrl/pubs/625r00008/html/625R00008.htm
http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-operation-and-maintenance-vol-i.php
http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-operation-and-maintenance-vol-i.php
http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-operation-and-maintenance-vol-ii.php
http://www.owp.csus.edu/courses/wastewater/small-wastewater-system-operation-and-maintenance-vol-ii.php
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx
http://www.deq.mt.gov/dir/legal/Chapters/Ch30-toc.mcpx
http://www.deq.mt.gov/dir/legal/Chapters/CH36-toc.mcpx
http://www.deq.mt.gov/dir/legal/Chapters/CH36-toc.mcpx
http://water.epa.gov/scitech/wastetech/biosolids/503pe_index.cfm


4                                               Class 3E Study Guide 

IV. EXAM FORMAT 
 
In 2001, the DEQ Certification Program developed a new format for the Wastewater 
Certification Exams, based on a Montana-specific listing of what operators “need to know” and 
exam questions prepared by the Association of Boards of Certification (ABC).  A group of 
individuals comprised of knowledgeable Montana system operators, DEQ regulatory officials, 
the Water and Wastewater Operators Advisory Council, Montana Rural Water Systems and 
Anderson-Montgomery Consulting Engineers worked together to develop a list of skills and 
subject areas that they believe Montana operators need-to-know to properly operate a 
wastewater facility. The need-to-know lists were developed for the four different classes of 
operator certification exams and are subject areas that pertain, in general, to the type of 
system that you will be operating.  In 2011, exam questions, need-to-know information and 
study guides were developed for three additional classes of exams designed for wastewater 
systems which dispose treated effluent “On-site”; Classes 2E, 3E and 4E. These exams were 
prepared in a format similar to that used in the existing water and wastewater certification 
exams.  
 
Each exam will have 100 multiple-choice questions with one right answer and three wrong 
answers. Essay or true and false questions will not be used. A separate sheet for answering 
the questions will be provided, using a “fill in the dot” format.  The results should be available in 
a timely manner. Information can be provided on how well you performed on the exam and 
what areas you might need to focus on in terms of needing more study. This will be particularly 
important if you did not pass the exam and desire to study more effectively to retake the test. 
 
V. WHAT A CLASS 3E WASTEWATER SYSTEM OPERATOR NEEDS TO KNOW 
 
What do You Need-to-Know? 
 
As part of the revision in the examination process, the DEQ has developed a comprehensive 
listing of what operators need-to-know to properly operate a wastewater system discharging to 
groundwater using advanced on-site treatment systems including all Montana DEQ Level 2 
systems, biological sand filters, intermittent sand filters, recirculating trickling filters and 
recirculating textile filters. Flow will generally be greater than 5000 gpd.  This needs- 
to-know list addresses aspects of wastewater treatment, public health protection, regulatory 
compliance and safety deemed essential for responsible operation of an onsite wastewater 
treatment system.  The list is extensive and you cannot anticipate a question on the exam for 
every subject shown under the Need-to-Know Summary.  The summary will provide the 
general basis for any question given on the exam. 
 
The following summary list should be used as a guide to direct further study of the identified 
items. The references identified previously in this Study Guide are good sources of information 
regarding the need-to-know subject materials.  
 



5                                               Class 3E Study Guide 

 

MONTANA ON-SITE SYSTEM OPERATORS 
Treatment with Septic Systems Prior to Groundwater Discharge 

NEEDS TO KNOW SUMMARY 
Physical Characteristics of 
Waste Establish Emergency Plans Apply Safety Procedures 
Color Facility upset Blood borne pathogens 
Flow Hazardous Waste Confined space entry 
Foam Natural Disasters Electrical grounding 
Odor Power disruption First aid 
Solids concentration Spill response General safety and health 
Volume  Lifting 
  Respond to Emergencies Lock-out/tag-out 
Perform Administrative Duties Facility upset Personal hygiene 
Write reports (internal, state, federal) Hazardous Waste Personal protective equipment 
Respond to complaints Natural Disasters Respiratory protection 
Set up facility operation record keeping Power disruption Slips, trips, and falls 
Set up maintenance record keeping Spill response   

Record facility operation information Perform Lab Analyses 
Monitor, Evaluate and 
Adjust Treatment Processes 

Record laboratory information Chlorine residual Plant pumping of main flow 
Record maintenance information Physical Characteristics of Waste Grease removal 
  Settleable solids Screening 

Evaluate Operation/Equipment Temperature Clarification/sedimentation 
Inspect equipment for abnormal 
conditions  E.Coli testing Coagulation/flocculation 
Read charts  pH adjustment  

Read meters 
Interpret Laboratory 
Analyses Fixed growth treatment processes 

Read pressure gauges 5-day  BOD Sand filtration 
Check speed of equipment Ammonia Chlorine disinfection 
Measure temperature of equipment Chlorine residual Ultraviolet disinfection 
  Coliform (fecal) Monitoring requirements 

Operate Equipment Conductivity 
Normal characteristics 
wastewater 

Grounds maintenance equipment Dissolved oxygen Normal chemical range 
Hand tools Dissolved solids Personal protective equipment 
Power tools TKN, Nitrate, Nitrite Physical science 
Chemical feeders Phosphorous Plumbing 
Flow measurement devices  pH Pneumatics 
Fittings Temperature Primary treatment processes 
Gates Total suspended solids Principles of measurement 
Hydraulic equipment  Proper application of chemicals 

Measuring and control systems 
Perform Preventive 
Maintenance Proper chemical handling,storage 

Motors Fittings Proper lifting procedures 
Pneumatic equipment Gates Proper safety procedures 
Pumps Hydraulic equipment Proper sampling procedures 
Traps and drains Motors Record keeping policies 
Valves Pipes Regulations 
  Pneumatic equipment Reporting requirements 
  Pumps Basic wwater treatment concepts 
  Traps and drains Land disposal-evaporation  
  Valves Subsurface disposal 



6                                               Class 3E Study Guide 

 
 
 
 
 
 
 
 

NEEDS TO KNOW SUMMARY CONTINUED 
     
Ability to Knowledge of   
Adjust chemical feed rates Basic laboratory techniques   
Adjust equipment Biological science   
Assess likelihood of disaster occurring Chemical properties   
Calculate dosage rates Emergency plans   
Communicate in writing Facility operation and maintenance   
Communicate verbally Function of record keeping system   
Confirm chemical strength Function of tools   
Demonstrate safe work habits General chemistry   
Determine what info to record General electrical principles   
Differentiate/prevent & correct main. Filtration   
Discriminate/normal & abnormal cond. Hydraulic principles   
Evaluate facility performance Sample collection procedures   
Evaluate operation of equipment Laboratory equipment   
Evaluate and adjust process units Local codes and ordinances   
Follow written procedures Lubricant and fluid characteristics   
Identify potential safety hazards Basic soil science   
Interpret data Nitrogen cycle in waste treatment systems 
Interpret Material Safety Data Sheets Aerobic-anaerobic conditions   
Maintain processes in norm condition    
Measure chemicals Montana-Specific Needs to Know 
Monitor electrical equipment Fecal Coliform and E.Coli Test   
Operate safety equipment Interpret N&P Tests   
Order necessary spare parts UV Maintenance, Adjustment, Safety   
Organize information Knowledge of Flow Measurement Equip. 
Perform basic math Cold Weather Operation   
Perform general maintenance Basic Electricity   
Perform general repairs Montana Non-Degradation Law   
Perform laboratory calculations Septage Handling   
Perform physical measurements Certification Laws of Montana   
Prepare and measure chemicals Operator Testing, CEC Requirements   
Recognize abnormal analytical results Understanding of MGWPCS Permit   
Recognize unsafe work conditions    
Record information    
Report findings    
Review reports    
Select and operate safety equipment    
Transcribe data    
Use hand tools    
      



7                                               Class 3E Study Guide 

 
General Areas of Study 
 
This need-to-know list is a lot of information to digest and it may not be practical to study 
each and every item on the list. The following information, extracted from previous DEQ 
Study Guides, provides a more general listing of subjects or skills that you should be 
familiar with: 
 
1. Basic & Applied Math 
 

Using a calculator and formula sheet, be capable of doing the following math 
calculations: 

 
• Calculation of percent, volume, area, dosage, concentration and concentration time 
• Unit conversions -- English system to metrics system 
• Conversion between units of measure; e.g., cfs and gpm, gpm and MGD 
• Interpretation & preparation of graphs, tables and charts 
• Addition, subtraction, multiplication and division of whole numbers, fractions and                    